PORTABLE FIRE PUMP
PFP-9hpHND-EM
GX270 HONDA WITH HIGH-VOLUME PUMP
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NO| PART NUMBER DESCRIPTION QrYy
1 001-PP1-004 |HONDA ENGINE (GX270), ELECTRIC/MANUAL 9hp GAS| 1
2 003-PP1-104 AIR FILTER 1
3 003-PP1-151 AIR FILTER FOAM 1
4 005-PP1-205 BALL VALVE 1/4" NPT-F 1
5 010-PP1-999 COPPER TUBE 3/8"x 13" 1
) 020-PP1-008 BATTERY FOAM TAPE 1/2"x 3" 3
7 022-PP1-009 HEX. BOLT 3/8"-16 x 2" (Gr.5 ZINC) 4
8 022-PP1-313 HEX. BOLT 1/4"-20 x 6" 2
9 023-PP1-001 HEX. NYLON LOCKNUT 3/8"-16 4
10| 023-PP1-006 HEX. NYLON LOCKNUT 1/4"-20 2
11 024-PP1-004 FLAT WASHER 5/16" ID x 3/4'OD 2
12| 024-PP1-009 FLAT WASHER 3/8"int. x 7/8" ext. 4
13| 025-PP1-015 RUBBER WASHER 0.312" INT x 1.5" EXT. x 1/4" TK 4
14| 040-PP1-005 TUBE for BATTERY ROD 1/4" x 4-3/4" RED 2
15| 040-PP1-029 BATTERY CABLE (BLACK) 1
16| 040-PP1-075 BATTERY 12v 1
17 | 040-PP1-543 BATTERY CABLE CET-R-10 1
18 045-PP1-112 CLOSE NIPPLE BRASS 1/4" NPT-M 1
19| 045-PP1-132 COMP. 90° ELBOW 3/8" TUBE x 1/4" NPT-M 2
20| 057-PP1-267A BATTERY RETAINER PLATE 1
21 060-PP1-163 SHAFT KEY 1/4" 1
22 | PO-0000-1712 FULL FRAME 1
23 | PO-0000-4102 VENTURY 1
24 |PO-0000-5721A MUFFLER 1
25| PO-0000-6601 SMALL HANDLE 4
26 | PO-0911-0801 PUMP END ACCESSORIES ASSEMBLY 1
(26)
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NO| PART NUMBER DESCRIPTION QrY
1 | 002-PP1-302 FLANGE 2-1/2" M 1
2 | 005-PP1-012 FIRE GRADE VALVE 2" 1
3 | 022-PP1-003 HEX. BOLT 3/8-16 x 1" 5
4 | 022-PP1-004 |HEX.BOLT 3/8"-16x1-1/4"| 3
5 | 034-PP1-014 MANOMETER 0-200 1
6 | 040-PP1-004 PAR36 LIGHT 1
7 | 045-PP1-086 | DRAIN VALVE 1/4"NPT-M | 1
8 [057-PP1-045A LIGHT BRACKET 1
9 [PO-0011-2101| PUMP END ASSEMBLY 1
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NO | PART NUMBER DESCRIPTION QryY
1 020-PP1-002 MECHANICAL SEAL 1-1/4" (SS) 1
2 022-PP1-401 HEX. BOLT 5/16"-24 x 2-1/4" (SS) 4
3 022-PP1-403 HEX. BOLT 5/16™-18 x 1" (SS) 8
4 022-PP1-409 HEX. BOLT 7/16"-20 x 1-1/2" (SS) 1
5 052-PP1-262 O'RING 1
6 060-PP1-083 BUSHING 1
7 | 060-PP1-126A CAP 1
8 | PO-0000-2304 COVER 1
9 | PO-0000-2405 IMPELLER 1
10 | PO-0011-2201 CASING 1
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